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#3477 DEVONSHIRE
{&i&1F ELOSIS

REIRAH

INSTALLATION INSTRUCTIONS
18

MIRROR CABINET

K-15030T, K-15031T, K-15032T, K-15033T, K-15034T, K-15035T

Please read these instructions carefully to familiarize
yourself with the required tools, materials, and installation
sequences. Follow the sections that pertain to your
particular installation . This will help you avoid costly
mistakes. In addition to proper installation, read all
operating and safety instructions.

All information in these instructions is based upon the
latest product information available at the time of
publication. Kohler China. reserves the right to make
changes in product characteristics, packaging, or
availability at any time without notice.

These instructions contain important care, cleaning, and
warranty information-please leave instructions for the
consumer.
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e Before installation carefully inspect the new fixture for any o IR, ATANK A SR B AU
signs of damage.
ORDERING INFORMATION TTHER
This installation covers the following products in the ﬁ?%%ﬁﬂ%iﬁﬂﬂ?uT%ﬁﬁ\ WIE B RPN K AL %%
DEVONSHIREN, ELOSIS mirror cabinet range: B
ELOSIS Mirror Cabinet1526 ..o K-15030T-NA HRIETFBIRT1526 s K-15030T-NA
ELOSIS Mirror Cabinet2026.......................... K-15031T-NA HIBTRFBINT2026. ..o K-15031T-NA
ELOSIS Mirror Cabinet2526.......................... K-15032T-NA RVEFFEERE2526 oo, K-15032T-NA
ELOSIS Mirror Cabinet3026......................... K-15033T-NA HAFRFBERIB026. o K-15033T-NA
ELOSIS Mirror Cabinet Wood Frame2026 ....K-15034T-NA @Slﬁﬁﬁ@*ﬁ**ﬂZOZG ................................... K-15034T-NA
DEVONSHIRE Mirror Cabinet PU Frame2030 ..K-15035T-NA AR R PUMNE2030 ..o K-15035T-NA
PARTS AL

Parts supplied with your cabinet. (For cabinet body and door
replacement, call customer service with model number.) Be
sure to check the cardboard supports in the carton, glass
parts are packed in them.
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PARTS ON LEFT ARE USED WITH ALL CABINETS.
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ONE DOOR CABINET-Part list

BTAE-EHE

11" Mounting Bar for
K-15030T-NA, K-15031T-NA,
K-15034T-NA, K-15035T-NA
280 =KIKILSHK
K-15030T-NA, K-15031T-NA,
K-15034T-NA, K-15035T-NA

AN

2 Glass Shelves
K-15030T-NA, K-15031T-NA,
K-15034T-NA, K-15035T-NA
2 HBFs R

K-15030T-NA, K-15031T-NA,
K-15034T-NA, K-15035T-NA

AN

TWO DOOR CABINET-Part list

XX |7) i 4B-E 4 B

21" Mounting Bar for
K-15032T-NA
K-15033T-NA

530 =AKRITH
K-15032T-NA
K-15033T-NA

N/

2 Glass Shelves
K-15032T-NA
K-15033T-NA

2 H s
K-15032T-NA
K-15033T-NA

N
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INSTALLATION %
NOTE FE \ "
All steps after pg.4 are for all cabinets unless noted. (*) FRAEDIFRII(*)Ih,  DNER DU DU 1) 2 R0 B H) T I A7 v 45 A
e For recess mount see instructions below. o ARG ILLL T B R
e For surfaces mount instructions see page4. o AL WL BT ER D AR B .
o Asurface mounted cabinet requires the optional o HEBEEUIAR T I BB (SR A BI%)
Mirror kit supplied with your cabinet.
1. Recessing the cabinet into the wall 1. IRARNBIERI R4

A. The Vertical installation changes the width of the roughout. A, AT RS REFLAL G . WS N .
Please refer to the picture below.

1056564-T01-A -3-



Fig

A1

N M
M
N AR
’ 14 1/4"W for K-15030T-NA Models \.
N 19 1/4"W for K-15031T-NA, \.
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B. Install screws through holes in cabinet as shown in Fig.1

B. 1% B i KR 22 B NV AR R 22 fL

Note: DO NOT OVER- TIGHTEN! FE: AR, D!
Use #8 x 1 1/2 Phillips head. A FH#815 S RET o
Top View
L1

Cabinet flange fits flush against wall
AR A I 5 B RE T )

Fig

.2

Stud and wall surface
IR 22 I\ S HE

Install dome caps over screws
iR ee w56 -

K2

2. Surface mounting the cabinet on a wall.

NOTE:

Installing the cabinet on a wall without the door attached can

make installing easier for one person. Do not mount the doors

until the boxes is in or on the wall.

A. Install Mounting Bar. (Step one varies on type of cabinet
you have, see below.)

1) For Single Door

Drill two 3/16 holes in bottom mounting bar at indent location.
Use the supplied anchors or locate studs if possible.

1056564-T01-A
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?12832?“2 i 4 1/2" from edge side of cabinet
8 | R 21y
KAB035T-NA i FEVEE I 114 22K
] . .
2" from edge side of cabinet
K-15030T-NA -g— ge_side
! PRI 50 2K
i
]
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3/4" bottom of Cabinet }
SV AR 142022 K
Fig.3 K3

2) For Two Door

Drill three 3/16 holes in bottom mounting bar at indent

location. Use the supplied anchors or locate studs if possible.

2) W THHEARSE A 0 22k
FEMI LT =ANSZEKII L, AL B R IAT

2" from edge side of cabinet
PEVRAEIL 50 =EK

R

3/4" bottom of cabinet J

43 4 i 11205 K

Fig.4 K4

3) Drill 1/4 hole in wall for mounting bar anchors at locations
shown in Fig.3.(If you do not use the anchor, drill a 3/32

3) W SARIT AL P B AR BE L7 K (K LA R RET
(W REEA I ERNEIRET, Bhi222 K KN FL. )R fL)S, S

pilot hole.) After the holes are drilled, fit the mounting bar I3 RST RS Uit Ab R SR 4%, T BRI TE SR 22
onto the wall, refer to Fig. 3 for measurements, and Fig. 5
for information on anchor cinching.

B. Install Top Clips B. &EINI

(Left and right top clips come connected, hold both clips
and snap them apart).

1) Fit cabinet into position on mounting bar as shown in
Fig.7A.

2) Place clip in position as shown in Fig.7B and mark with a
pencil. Remove clip and cabinet and drill the pilot or
anchor holes where marked.

3) Fix both the clips into position with a screw, and slide the
clip into the up position. Sit the cabinet on the mounting
bar, then lower and tighten the screws into place, as
shown in Fig 7C.

4) See Fig. 5 on next page for proper turns required for
anchor cinching.

5) See page 7 for Side Kit Mirror application.

1056564-T01-A
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i
Cabinet bottom sits in lip on bottom :
mounting bar |

TA it F&it% &, :
TERCML Y . ;

]

#8 x 2" Hex

Head screw &

Wall anchor ///
(use x1/4" driver)

#8 N IR S HERE IR O

Wall anchor
(if required)
HRIE IR ET

(U A7 5 )

\ Top mount clip

R

\ #8x2" Hex head screw

(Use 1/4" driver)
#8 N IR L.

Fig.6 [KI6

Once Screw is bottomed out on
mount clip, turn screw and additional
5 to 7 turns to fully expand the anchor.

WRZZ [ AT BT, R R 22 T
SETHUAIRIEIEAT 52 KT -

Side view at top of cabinet

I [

—
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7C

Fig.7 K7 Fig.8 [XI8
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3. Attaching Side Kits to a Surface Mounted 3. &R EMISERY 2%
Cabinet

A. Apply foam tape to Side kit bracket A MR REWEE

1) Peel tape from sheet, leave liner on. 1) Wi AR, AR TR,

2) Apply as shown to side kit brackets, be sure they are 2) $5 R FO0EE S 48 1, W2 AR DR S 22 T v 1
clean and dry.

3) DO NOT PEEL RELEASE LINER UNTIL YOU HAVE 3) EMMEMIES BIEME ZANF A ZHiFF 184!
TEST FIT THE SIDE KITS ON THE CABINET!

B. Attach the side kit brackets to the cabinet as shown in B. 107178 2 e B S 4
Fig.10

C. Test fit the side kits, then cleas the back of the side kits C. R NRABRYIE, IR EETS 48 T3 .

with rubbing alcohol.

D. Peel the release tape from the brackets and apply the side D. iR SCHE EIRACRI G, W BB %
kits, push firmly to set.

E. Cover the screw heads with the screw caps. E. M2z 36 5 ez Sk,

Align top of side kit with top of flange
DL T AR T4 57T

Side kit bracket

(Fits tight under the
flange of cabinet) ~
) 5% 52 48

(CLEERGTIE/AN /¥,

/ = —
ﬂ M TTFE oSem |2
N Z

//
/I

#8 x 3/8" screws |660 ==k
self thread into | {55 5 11

Side Kit brackets
#8 [ BUIR L2 [ g

MBI

Side kit brackets
e 32 48

Fig.9 9

Fig. 10 [&10

4. Door adjustments 4. THYIEE
NOTE: BELOW FOR 1 & 2 DOOR CABINET ONLY* EE: DUR UG TR R T
A. This screw releases the door from the cabinet and allows AL SRIBZZ A FF PG T TER , HnTE B R RA B A, W11

up and down adjustment. Fig.12 TN

8-32 x 1/2" (S5829)
6-32 x 3/8" (55679)

B. These screws allow you to plumb the door as shown in B. IXUBIR 22 Fp TF ALK T I E W BPTR IK 2o IR A R 4

Fig.13
C. The screws you use for attaching the hinges. C. Bl VT IR 22 . (W18 Bk )

(Supplied with hinges)

Fig. 11 11

1056564-T01-A -7-
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Fig. 12 K12 Fig. 13 K13
5. Installing the shelves- see Fig.15 5. REIFIBE -0 E15.
A. Push/twist the pins into place A. BRI ZE
1) Push one side of the shelf into the left or ritht clips 1) B E RO AT — S T4
2) Snap the shelf down into the opposite side. If the shelf is 2) KBRS )ZM A S R o WP SRR, SN i
too tight, repeat the process fron the other side. THAETER k.
B. Fill the remaining holes with the plugs. B. Eftt % KMFLAAFLEELT.

Fig. 14 [&14 Fig. 15 [E15

1056564-T01-A -8-
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HETHE
ERVICE PARTS PAGE
- Z fRAE
— MIRROR CABINET
& [ | Z
El3E) eF 1288
1064412
Hinge Kits
WES
iy
086546 R ’ 1064407
- " - =N Door
Side Mirror Wi ES 4 I 381mm3
ﬂ}-"_]%% li / » \
1098736 /// ///
Glass Shelf ///
322.5mmIEIER \\\
1056549 '
Mounting Bar
280mmik It
1056547
Kits Hardware, Including Following Parts:
REE, B THEM4:
5 = % L N
Side Kits Brackets Wall Anchors Top Clips Snap-in Pins Hole Plugs Foam Tape
g %28 IRIERZET TN BARERE HES W
(] (o> De— 0
#8 X 3/8" Side Kits Screws #8 X 1 1/2" Phillips Head Screws  #8 X 2" Hex Head Slotted Screws Screw Caps
#8 X 3/8" MR R 4822 #8 X 1 1/2" 7 L1257 #8 X 2" XAiEy B
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> — MIRROR CABINET
Bl Bh 5T 280

1064412
Hinge Kits
[BES

STl
A ’ 1064408
1056546 ’&4‘ P°g[)8 N
Side Mirror g y h \\ 17 508mm3E
s RGNS

|
/.
wog, | l y A E
|

A50mmIKIE E 1R N
~_| =_ g
\~ _ = _ \\\
/// =< =
Qi \\\
1056549 { i

Mounting Bar \

280mmEIE & \/4 Q
N

\\
/
=

1056547
Kits Hardware, Including Following Parts:

Ef4e. 82 TF M4

S = = * N
Side Kits Brackets Wall Anchors Top Clips Snap-in Pins Hole Plugs Foam Tape
sz 2R RIERRET To4n BMAREIRE L= Poialia
- (> L — ]
#8 X 3/8" Side Kits Screws #8 X 1 1/2" Phillips Head Screws #8 X 2" Hex Head Slotted Screws Screw Caps
#8 X 3/8" g5 2 1R 44 #8 X 1 1/2" B LIR45T #8 X 2" XN AiRY LA

1056564-T01-A -10-
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1056546
Side Mirror
e

22—

1064407
Door
7 381mm

1064413
Mounting Bar
533mm&IEL

1056547
Kits Hardware, Including Following Parts:

Ef4e, 8ETHEMS:

2} =
Side Kits Brackets Wall Anchors
g x4 IRIERET T
= ==

#8 X 3/8" Side Kits Screws
#8 X 3/8" LRz

1056564-T01-A

Top Clips

#8 X 1 1/2" Phillips Head Screws
#8 X 1 1/2" & L1257
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HIEEHE
SERVICE PARTS PAGE
RiE
MIRROR CABINET
K-15032T
1064412
Hinge Kits
WSS
1064409
Door
7 254mm
1098738
Glass Shelf
576.5mmIEIE ZE iR

< . S

Snap-in Pins Hole Plugs Foam Tape
BRARXEREE L2 T T B
D—— ()

#8 X 2" Hex Head Slotted Screws Screw Caps
HEX 2" XA BeE
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~ = MIRROR CABINET
ﬂ Eb@, }_'5'_:.'_ :E éé -ﬂjﬁ- K-15033T

1064412
Hinge Kits
RES

1056546

Side Mirror

ks = ANy 1064409
TN — T S = Door

77 254mms

1098739
R Glass Shelf
1064408 ‘ . 704mmIEIEEIR

Door
77 508mm3zs

1064414
Mounting Bar
660mmIxFL 5

1056547
Kits Hardware, Including Following Parts:
EH4E, 8 TITM4:

§ = K T i N

Side Kits Brackets Wall Anchors Top Clips Snap-in Pins Hole Plugs Foam Tape
MR 5 BRIERRET 40 RAREREE FLE X B

[ (o Om— D

#8 X 3/8" Side Kits Screws  #8 X 1 1/2" Phillips Head Screws #8 X 2" Hex Head Slotted Screws  Screw Caps
#8 X 318" Ml iR & #8 X 1 1/2" F L1257 #3 X 2" NfRigy Bz

1056564-T01-A
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1056546
Side Mirror
(ks

1098737
Glass Shelf
450mmIEIBER

1056549
Mounting Bar
280mmiRFLE

1056547
Kits Hardware, Including Following Parts:

EM4E 827724

Ny

Side Kits Brackets Wall Anchors Top Clips

ME 28 BRIERRET T
- (o

#8 X 3/8" Side Kits Screws  #8 X 1 1/2" Phillips Head Screws

#8 X 3/8" 4R L4z iR 42 #8 X 11/2" 7 LB2ET

1056564-T01-A
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MIRROR CABINET
K-15034T

1064412
Hinge Kits
&

1064410
Door, Wood Frame
i1, A4E 508mm3s

* N

Hole Plugs Foam Tape
FLEE XH AL

[

#8 X 2" Hex Head Slotted Screws  Screw Caps
#3 X 2" NABY

Ry E
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1056546
Side Mirror
e

1098737
Glass Shelf
450mmIFIE E iR

1056549
Mounting Bar
280mmikIt %

1056547
Kits Hardware, Including Following Parts:

BH4e. 82T
S CB=

Side Kits Brackets Wall Anchors Top Clips

MR BRIERRET TR

() (o

#8 X 3/8" Side Kits Screws #8 X 1 1/2" Phillips Head Screws

#8 X 3/8" MF R« #8 X 11/2" B K9R5T
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#3477 DEVONSHIRE
{&i&1F ELOSIS

HEFHE

SERVICE PARTS PAGE
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MIRROR CABINET
K-15035T

1064412
Hinge Kits
&

1064411
Door
7, PU4E 508mm3s

% L

Snap-in Pins Hole Plugs Foam Tape
BAREIRE L= WE AR

L [h]

#8 X 2" Hex Head Slotted Screws  Screw Caps
#8X 2" XA Bex




